Design and specifications are subject to

change without notice

\

S

AR B TEAD

&

KERIWBL

2014.6




CONSTRUCTION  wR44%

1.Engine:The engine is a hand operated,single cylinder and two stroke petrol engine with air cooling,reflux
air converzgion,no contact ignition,and no floating-type carburetor.It is composed of control parts, starter
parts, oil tank parts, flywheel parts, crankshaft. connecting rod, crankshaft case parts, shield parts, magneto
parts and piston parts and cylinder parts.

2.Air compressor:The engine piston and hammer piston are mounted separately in the upper and lower
place of the cylinder.These two pistons move up and down synchronously.The hammer piston and the
bigger bore of the cylinder form a compression chamber ,which together with air inlet and outlet valves and
ventilator valves,form the air compressor.It is composed of hammer piston parts and cylinder parts.

3.Rock drill:It is composed of hammer piston parts, rotation mechanism parts,drill shank housing parts.

—. B LHRREBET. —FRE. BREAL. ORRE. BERHN, BITRRIBE. FiI
REISHE. REOMEI. 2B, HEPM. RIRIHE. HESHEM. DBBTEERE. i
B, ESEM. AT

Z. BREMEIEAN, ETHRBRMIENTREE, MEGTECIBAFEHED, GREEN
MBARATABER, HRERAR. ERROGFETENFRL—CENTBRE. CHERIEY
. ELRREBIFAERN.

=. BEM AFARERIMTHBHTRNREHE. CHERGERE. REEELTMT. MIABHSHEM.

TE CHNICAL SPE CIFICATIONS #iimB&s

1.Weight of main machine: 1. XSS (YN27C) 27kg
(YN27P) 25kg

2.0verall dimensions: 2. BT 746x315x229mm
3.Type of engine: 3. SEPNHEAIL single cylinder, air cooled two strokes
BHRARSEE

4. Cylinder Diameter xstroke of piston 4. BENMET T x SFEITIE 58x70mm
5.Rotating speed of engine: 5. X EHHKEE IR =2450r/min
6.Displacement of engine piston: 6. BEEESEHE 185cms3
7.Type of carburetor: 7. 5B hand needle valve. no floating type
FRitR. MEIFEARN

8. Ignition system: 8. BN AR controllable silicon, contactless system
OirtE. WBRARR

9.Drilling speed: (mean value of five holes) 9. 83 RE =250mm/min

(After holing,drill ¢ 34 ,with drill rod of 600mm in length.is drilled vertically downward into medium hard

granite(f=8-12)to make five holes in succession.The mean value of the five holes are counted as the speed.)

(FA&R600mnEFHF. @ 345188, ZEf=8~12NECPERESBRNIANFIE)

10.Max drilling depth: 10. 83 RE 6m
11.Fuel consumption: 11. BRiES <0.12L/m
12.Tank capacity: 12. 308 =1.14L
13.Mixture ratio of gasoline and lubricating oil(in volumes): 13. 5;REEBHES L (=& &) 8:1
14.End of drill rod dimensions: 14. $FRR~T hexagonal(7< £§)22x108mm
15.Rotating speed of drill rod: 15. $FHTEEN =200r/min
16.Clearance of spark plug: 16. ‘ML ZERE PR 1. 5mm



A o

Drill chuck parts #@EZ1EE

1 17

cm(mg(@

P T TN




YN2/7C

Drill chuck parts #8823

ﬁi'_"a' e Part No. {82 Part Name 2% Qggy
1 YN27C—01.4 “O”ring “0” JEHE 1
2 YN27C—01.5 Upper guide &3 1
3 YN27C—01.6 Lower guide oEEn 1
4 YN27C—01.7 Ratchet B VL 1
5 YN27C—01.8 Guidé sleeve SiEE 1
6 YN27C—01.9a Olive spring B E 6
7 YN27G—01.11 Needle Rt 6
8 YN27C—01.12 Rotating sleeve EET 1
9 YN27C—01.13b Hexagonal rotating sleeve 7NOE 1
10 YN27C—01.14 Hexagonal seal ring  7\/58R5 1
11 YN27C—01.15 Drill chuck cover o8 1
12 YN27C—01.16 Conversion shaft LRl 1
13 YN27C—01.17 Lock nut i RIRE 1
14 M5 X 20 GB70—86 Round head screw A7NRIRE] 1
15 YN27C—01.19 Bayonet lock 11 1
16 4x 16 GB879—86 Round pin s 1
17 YN27C—01.21 “O”ring “0” BB 1
18 YN27C—01.22 “0”ring “0” B 1
19 YN27C—01.23 Round pin BRRIRE] 1
20 YN27C—01.24 “0”ring “0” FEE 1
21 YN27C—01.25 Spring BE 1
22 YN27C—01.26 Alignment pin ENITH 1
23 YN27C—01.27 Yoke spring RIS 1
24 YN27C—01.28 Yoke spring pin TR IRERH 1
25 YN27C—01.29 Yoke shaft FF-RiHE 1
26 YN27C—01.30 Foot spring s 1
27 | YN27C—01.31 “0”sping “0” B 2
28 YN30A—01.6 Yoke T+ 1
29 YN27C—01.33 Steel cup e 1
30 YN27C—01.34 Retainer 268 1




YN27

Diagram of drill chuck parts
WETEE

Drill chuck parts #8804 YN27
ﬁj'al Fpee Part No. %8 Part Name 378 anﬁtlty
1 YN27—01.1 Drill chuck cover 488 1
2 YN30A—01.3a Rotating sleeve HEmIPE 1
3 YN30—01.12 Hexagonal seal ring 7N\AZHE 1
4 YN30A—01.5 Yoke spring FEIRE 1
5 YN30A—01.4 Yoke spring pin HRIREEH 1
6 YN30A—01.9 Foot spring B 1
7 YN27C—01.29 Yoke shaft ST-ESuBnAaL 1
8 YN30A—01.6 Yoke $TE 1
9 YN27C—01.33 Steel cup i L) 1
10 YN27C—01.34 Retainer 28 1
11 YN30A—FJO1 Hammer sleeve FREE 1
12 10 X 20 GB879—86 Round pin ] 2
13 YN27C—01.31 “0”ring “0” @ 2




YN27-27C

Rotation mechanism parts m@igiEsHE

Rotation ?nechanism parts 1HEE#E LT YN27
ﬁ:nal [ Part No. 3% Part Name 38 anﬁtlty

1 YN30A — 02.1 “O"ring “0" @8 1

2 YN30A — 02.2 Piston guide B2 1

3 YN30A — 02.8 Paper pad &% 1

4 YN27C — 01.7 Ratchet iR !

5 YN27 — 02.4 Guide sleeve BIRE 1

6 YN27C — 01.9a Olive spring EFE 6

7 YN27C — 01.11 Needle Rt :

Hammer piston parts @& z=mitE

Hammer piston E&5FESR4E | YN27-27C - 277

zz.rlal S5 Part No. {{%% Part Name 38 Qggty
1 YN30 — 05.2 Upper ring for hammer piston F&FE L1 2
2 YN27C — 01.1 Hammer piston TREE 1
3 YN30 — 05.3 Lower ring for hammer piston EH&FE Mg 1

—— 5 —



YN27P

Breaker chuck parts # @348

P




YN27P

Breaker chuck parts
Serial No. Part No. Part Name Quantity
1 YN27P - 01.1 Hammer piston PEEE 1
2 YN27P - 01.2 Uppre ring for hammer piston BEHFFELR 2
3 YN27P - 01.3 Lower ring for hammer piston  JPFFETIR 1
4 YN27P - 01.4 "O"ring “0” BB 1
5 YN27P - 01.5 Upper guide LS 1
6 YN27P - 01.6 Breaker chuck cover M3k 1
7 YN27P- 01.7 Yoke spring FFiRE 1
8 YN27P - 01.8 Yoke sping pin FFRIRE I 1
9 YN27P- 01.9 Hexagonal rotating sleeve NOE 1
10 YN27P- 01.10 Yoke g 1
11 YN27P - 01.11 Volce shats SF-E441 1
12 YN27P- 01.12 Foot spring Bz 1
13 YN27P- 01.13 "O'ring “‘0” BE 2
14 YN27P- 01.14 Steel cup R 1
15 YN27P—- 01.15 Retainer 1

=S




YN27-27C -27P

Cylinder and shield parts fIf2fHESTHE




YN27-27C -27P

Cylinder and shield parts fT8&ER5E S S-SR+

Ez_”a' = Part No. {8 Part Name &5 Qggy
1 YN27C - 02.1 Cylinder frgg 1
2 M6 x 26 GB901-88 Stud SRERAERGE 2
3 YN30 - 03.7 Cylinder pad AR ss 1
4 YN27C - 02.4 Exhaust pipe connector HEFE 1
5 BM6 GB6187 —86 Hexagon nut 1RE 6
6 YN27C - 02.6 Washer BiR 1
7 YN27 - 03.5 Exhaust pipe clamp HRE K 1
8 M5 x 14 GB5789 - 86 Round head inner hexagonal screw {&f& 10
9 YN27C - 02.9 Blow valve seat R @ 8 BE 1
10 5x12 GB119 - 86 Round pin ] 2
1 YN27C - 02.11 Conical spring s 2
12 YN27C - 02.12 Valve plate 3=y 2
13 YN30 - 03.5 Road pin Bas 1
14 YN27C - 02.14.1 Rubber pipe A= 1
15 YN27C - 02.16 Intake valve seat 1R R EE 1
17 YN27C - 12.17 Suction duct REAE 1
18 YN27C - 02.18 Vent pipe clamp e R = 1
19 A4117 Spark plug NI E 1
20 YN27C - 02.20 Cleaning needle ERet 1
21 YN27C - 02.21 Air inlet valve ERE AL 1
22 YN27C - 02.22 Shield ES 1
23 YN27 - 04.5 Handle ESLF 1
24 YN27 - 04.1a Handle ESTR 1
25 M6 x 20 GB5787- 86 Hexagonal nut 1RET 1
26 YN27 - 04.4 Alignment sleeve EME 2
27 YN27 - 04.3 Shield paper pad ESTER 1




E YN27-27C -27P

Crankshaft case and crankshaft parts: ghéffEtheBiEe 1+ E




YN27-27C -27P

Crankshaft case and crankshaft parts: fHERFEHHENAL S

+B

Serial o Part No. ££8% Part Name <275 Quar:ty

No. 5]
1 YN27C - 03.1 Crankshaft case ghémFa 1
2 AMS8 x 50 GB900-88 Finished stud 1y 3
3 AM6 x18 GB900-88 Finished stud [y 2
4 AM6 x 36 GB900-88 Finished stud [Fyes 2
5 AM6 x 20 GB900-88 Finished stud [FYes 3
6 AM8 x 22 GB900-88 Finished stud IR 4
7 YN27C - 03.25 Seal ring HNERBH 2
8 YN27 - 06.18 Washer BB 3
9 30GB893-86 Spring retainer B8 2
10 YN27C - 03.23 Needle Bearing Reta 2
11 M8 GB6187- 86 Hexagonal thick nut 1R 7
12 M6 GB6187— 86 Hexagonal thick nut 128 18
13 AM6x 14 GB900-88 Finished stud IR 10
14 YN27C - 03.14 Screw lever AIFF 2
15 YN30 - 06.13 YN27C - 03.15 | Spring washer BHE 2
16 M12x1.25 M12x1.5 GB6170-86 |Hexagonal thick nut 1263 -2
17 YN27C - 03.17 Prevaling torque type hexagon nut with nylon insert ~ E5 TR ES 2
18 YN27C - 04.1 Flywheel and Magneto bed plate parts B E5 #4384 1
19 YN27-06.3 - Cover pad ghapFE = 1
20 YN27 - 06. 1.1 Cover for crankshaft case HEIfES 1
21 B6 x 16 GB119 Round pin B 1
22 YN27C - 03.9 Pad RERER 2
25 YN27C - 03.26 Crankshaft and connecting rod part & AZ )24 1
26 7947/15 Needle bearing Retams 1
27 4 x 6 GB1099- 79 Key 14 1
28 YN30- 07.8 Piston BIWEE 1
29 YN30- 07.3 Piston pin ORI 1
30 YN30- 07.2 Spring retainer BEEIR 2
31 YN30- 07.4 Lower ring of engine piston ZLEIETE MR 2
32 YN30 - 07.5 Upper ring of engine piston ZEETE MR 1
33 YN27C - 03.34 Spongy washer TGAEE
34 YN27 — 06.4 YN27C - 03.35 Name plate 128
35 2 x 6 GB827 Pivet k] 4
36 YN27- 06.12 Rubber pad oz} N




_YN27-27C -27P

Starter and gasoline tank parts REEBPEILEE

n

ewm = - WA wA wa VA W w Vv
\

26 28

—_— 1D —



YN27-27C -27P

Starter and gasoline tank parts FCBNERHAE YA

i‘;'.”a' = PartNo. %52 Part Name 278 Qggy
1 YN30- 11.14a Spring ring BEE 1
2 YN27C-05.1 Clutch body i e 1
3 YN30- 11.10 Clutch BGes 1
4 M6x6 GB77-85 Fastening screw 9R&] 1
5 YN30- 11.1.1 Starter wire rope ol 1
6 YN30 - 11.9 Starter pulley e 1
7 YN27C - 05.11 Starter spring REBE 1
8 YN30-11.7 Paper pad BB 1
9 YN27-11.4 Starter cover EnRsE 1
10 YN30-11.6 Rubber knob BBE 1
1" YN27C - 05.10 Handle Accessory FIBME 1
13 YN27C - 05.9 Starter Handle weahFie 1
14 YN30 - 11.13 Needle bearing A « 4
15 5jc4 x20 GB119 Round pin i 1
16 M12 x 15 GB77-85 Flat head fastening screw (&§] 1
17 4x14 GB869-86 Counter—sunk rivet b kA 4
18 8 GB308-77 Steel ball IR 4
19 YN27C - 05.12 Gasoline tank Nk s] 1
20 YN27 - 10.8 Oil pipe HE 1
21 YN30 - 10.8.2 Gasoline filter RS Es 1
22 YN27 - 10.5a.1 Gasoline tank cover HEE 1
23 26 x 2.4 GB1235-87 ” 0" ring "0 "8 1
24 YN27- 06.6 Gasoline tank shield mEE 1
25 YN27C - 05.25 Guide rope piles EiBiG 1
26 AM6x16 GB900-88 Finishhed stud IR 5
27 6jc4x18 GB119-86 Round pin iz 2
28 M6 GB6187-86 Hexagonal thick nut 1283 7
29 AM6x32 GB900-88 Finish hed stud 124 2




YN27-27C -27P

Control parts

Control parts: fREEZRLF

Serial No.J¥ 4 |Part No.ft 5k Part Name %% Quantity ¥ &
1 YN27-12.6 Handle sleeve HFE 2
2 YN27-12.7 Gland nut JRR 25 WIS o3-S 1
3 4X10GB119-86 _ |Round pin £H 1
4 YN27C-06.4 Set screw 11%7 1
5 BM5 GB6171-86 _ |Hexagonal nut BE R} 1




YN27-27C -27P

Serial No.J¥5¢

Part No.ft 5

Part Name % ##

Quantity B

6 YN27-12.2 Handle seat 2 1
7 YN27-12.2.1 Handle H£F 1
8 AM5 GB6171-86  |Hexagonal groove nut  /~ ff fli 75 h2 K} 1
9 5GB93-87 Spring washer DS A 1
10 YN27C-06.18 Button gicail 1
11 YN27C-06.19 Spring o 1
12 YN27C-06.20 Spring seat o A 1
13 YN27C-06.21 Seal i i [ Jo 1
14 YN27C-06.22 Throttle seat i i [ Joe 1
15 19X2.4 GB1235 “0O” ring “O” T 2
16 YN27C-06.15.1 | Throttle valve head lever rod i it [t TEAT 1
17 YN27C-06.15 Throttle B Vi [ 1
18 YN27-12.14 Rubber pad JE HE 1
19 M8 GB6172-86 Hexagonal nut 2 1
20 YN27-12.13a Fuel valve seat JHI M e A 1
21 YN27C-06.26 Needle valve & i 1
22 8X1.9GB1235 “0” ring “O> Y P 1
23 YN27C-06.24 Lining sleeve WE 1
24 YN27C-06.28 Needle valve spring S e o 3 1
25 YN27C-06.25 Fuel valve wing nut __ Ji["] 5 g 1
26 M4 GB6172-84 Hexagonal nut R R) 1
27 YN27-12.4 Check valve plate 11 [H] i A 2
28 YN30-12.8 Pad A1 [F] T 2
29 YN30-12.9 Check valve flapper  1F [P E 3 AR 2
30 4GB93-87 Spring washer FA 4
31 M4X10 GB65-85 _ |Round head screw ) 4
32 YN27-12.8 Paper pad AL 1
33 YN27-12.1 Control part A5 1 4 1 1
35 YN27C-06.23 Filter core 168 Y T 1
36 55X3.1GB1235 “0” ring “O 7 B 1
37 60X3.1GB1235 “0” ring “O> Y ] 1
38 YN27-13.1 Air filter cap JEIE AR X 1

— 15 —




YN27-27C -27P

Flywheel and Magneto parts: RémEan S4B




YN27-27C -27P

Flywheel and Magneto parts: FRGESREEHEIE

Eiﬁal 3% Part No. {{S% Part Name 7% Q;znitlty
1 YN27C - 04.1 Magneto bed plate MEHER 1
2 YN30 - 06.11 Paper pad ESRED 1
3 YN27 - 08.1 Controller 2HI2R 1
4 YN27 - 08.3 Ignition coil R NBE 1
5 YN27 - 08.9 Controller fixed sleeve IF4IRBTEE 1
6 M5 x 30 GB5789-86 Round head inner hexagonal screw $&&] 4
7 YN27C - 04.7 Spark plug clamp SR8 1
8 YN27C - 04.8 Flywheel RemAB 1
9 28 GB895-76 Single coil spring lock washer 2B 1
10 YN27C - 04.11 Hexagonal nut 9RI8 1

Lubrication and Cooling Action
NZIEN A
BRI A]

Fuel used by the drill is 8:1,that is,a mixed oil in the proportion § parts of gasoline to | part of
lubricating oil.In operation,mixed oil enters into the crankshaft case in fog to Iubricate all parts of the
crank shaft and the cylinder. During burning, gasoline burns,most of lubricating oil flow into all touching
parts through the cylinder space 6 to make them get complete lubrication.

The cylinder of engine is cooled by wind from the flywheel through the surface of emitting heat plats.

A ERBME, REBUIIRA 8 (SBNNHHMIESRADINREH. TED, BESHIER
BN, HRHBEMMASERBI. ERRBRED, SHRE, ABONKBSRBEZEO TRE

SERE. EZRECHEIEBNER.
HIMETROVRN, RBBRBRSELNRA, RTCIBERSRE, BERE, KERIAN,

Operation
LERNEARBIEDE

(1)Preparation before starting:

Preparing with mixed oil,drill rod. bit,funnel with filter net,some service tools and spark plug etc.

.Gasoline:Use gasoline of RQ-90or RQ-93 that it is ,N0.90 or No.93.

2.Lubricating oil: Use lubricating oil No.15(HQ-15)or HQ-157 including in additive 30% lubricating oil
NO.8 at lower temperature.

3.Length of drill rods and diametet of the carbide percussive drill bit: When drilling,a group of drill rod
length with different size should be prepared in order to operate conveniently and safely. They are 0.6m,

1.1m, 1.6m,2.0m, 2.6m, 3.0m, selecting them according to the depth of hole. In operating,0.6 is used to drill



